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- Description and Quantity of
Commodity:

- Name & Address of Buyer:

- Name & Address of Seller:

- Inspection Date & Place:

- L/C No.:
- P/l No.:

- Nature Of Inspection:

- Inspector:

INSPECTION REPORT
(Non-Negotiable)

GPU16-650 11.9m 310 pcs
GPU26-650 11.9m 230 pcs

NANJING GRAND STEEL PILING CO.,LTD
181 HUNAN ROAD NANJING JIANGSU
CHINA

2nd.April,2011
Nanjing city, Jiangsu Province P. R. China

N/A
GPZ11011402 (Date of issue: 2011-1-14)

1. Dimension check

2. Visual check

3. Packing and marking check

4. Sample selection for mechanical property test
5. Document review

Kevin Zhang

This is to report that we, SGS-CSTC Nanjing Branch on 2nd.April, 2011 at the request of Grand Piling

conducted the following inspection:

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/terms_and_conditions.htm.  Attentio
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any other holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within thg
limits of Client’s instructions, if any. ~ The Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this
document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Disclaimer

S

SGS-CSTC Standards Technical Services Co., Ltd.

Industrial Services

19/F,Ruihua Building No0.315, Zhongshan south Road,Nanjing 210001
T: +86 (0)25 8346 6610 F: +86 (0)25 8347 8837 www.cn.sgs.com

Member of the SGS Group (Société Générale de Surveillance)



Instrument checklist
During the inspection, the following instrument calibration status has been checked for inspection:

No. INSTRUMENT DESCRIPTION CALIBRATION STATUS CERTIFICATE NO.
1 | Vernier caliper(0~300mm)/J1604971 Valid on Dec.5,2011 00292392
2 Tape measuring rule(0~30m)/#01 Valid on Sept.26.2011 E 00282417-001
3 Tape measuring rule(0~5m)/#01 Valid on Jan.24,2012 N 00297148

Steel rule (0~500) #01 Valid on Nov.17,2071 . 00290742
| .
-
| L
. v o »
LB . 5
Inspection Finding: . )
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1. Randomly dimension check A" T

13pcs sheet piles were randomly selected from GEUJB 650 sheet piles to check thedﬁnensmn

according to ANSI/ASQ Z1.4-2008 S-4. The detalhnspectlon resqlfgs follow table: ™
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- 13pcs sheet p|Ies were randomly selected from GPU26-650 sheet piles to check the dimension
according to ANSI/ASQ Z1.4-2008 S-4. The detail inspection result as follow table.

Unit: mm
ltem Width Height Length Thickness Result Remark
697113 297.5X6 | 11900X50 10X0.32 OK
1 700 297 11882 10.04 OK
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2 705 297 11902 9.98 OK
3 703 297 11907 10.04 OK
4 699 295 11905 9.96 OK
5 699 295 11902 9.98 oK
6 701 301 11895 9.98 Oiéczt‘
7 705 300 11886 10.04 ORK™
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Remark: The tolerances refer to the standard EN10249-2:1'99. '.o p
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2. Visual check WA Y
13pcs GPU16-650 sheet piles were randorply s&egecito check the'visual according to ANSI/ASQ
Z1.4-2008 S-4. No found obvious defect except somebuirs at the Sheet cutting edge.
13pcs GPU26-650 sheet piles were randor?ﬂb/‘selected io'aﬁ'eckhthe visual according to ANSI/ASQ
Z1.4-2008 S-4. No foun‘dcg}a(IOt;"s defect exc?plF sgm%.,ﬁur?séuge’sheet cutting edge.
iy @ w .
3. Packing and marking‘m'eck e e

15pcs or 16pcs she%tr')iles were stacked as per oné bundle without lashing. Manufacturer stated they

will load in the cortaifer as that status. See photofl ~2.
No found any marking'omthe shedt. pild"oeach bundle which shows the products name, quantity and
size, mategials grade and heatnumber, mangfagtu;ér stated the marking were not required.
..‘AI.O‘O‘O.b‘ 1I‘"I‘. oy
4. Sampleselection fqle‘rdpecha roperty test
1pe, sample was picked under SGS inspector witness from the GPU16-650 sheet piles and was sent
10'SGS lab to perform'nifecbanicaf property test. See photo 8.
1pc “sdmple was picked urider, SGS inspéctor witness from the GPU26-650 sheet piles and was sent
to SGSab to perform mechanical property test.
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5. Document reyiew oy
Manufacturer submitted 3pcs¥ copy mill certificates for review and stated they only have the copy
certificates. KA
The mill certificates of kaw material covered 10 heat numbers, the specification is MSXY07-006 and
grade is MDB350 instead of S355 which was required on purchase order. The detail as follow table.

Certificates table

ltem | Size(mm) Certificate No Cover Heat No Remark
TxW
1 10x1140 | BGSAI1102110009600 128038, 128040,
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2 10X 1140 BGSAI1102110012200 128041, 128041,128042,
128043, 128044
3 10X 1740 BG TMITTUZ2Z250008T0U

113642, 113643, 113646,

113647

Remark: Manufacturer stated that the specification MSXY07-006 MDB350 is enterpnse standard
BAOSHAN IRON & STEEL CO., LTD who manufactured the raw faaterial. But manufacturer did
not provide this specification, SGS inspector review the certlflcas,é&gccordlng to the standard

EN 10249:2006.

Related Photos:
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Chemical and mechanical property table * 4 2
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Heat No C Si Mn P S Tensileg™s "] Yield Elondation | Impact Test (J)
x102 | x102 | x102 | x103 | x103 Strel'lqm Strength |(A %) ™% |20C
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Photo 1: Sheet piles were stacked in the shop
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Photo 6: Measured the width

Photo 5: Measured the height

’r‘wk* R

Photo -7: Measured the length

- A 4
o S

THIS REPORT ONLY REFLECTED OUR AGTUAL FINDINGS. Tﬂﬁ PECTION WAS DONE TO THE
BEST OF OUR KNOWLEDGE AND ABILITHLND Wﬁm_CAR E FINDINGS ARE VALID AS
FOR TIME AND PLACE OF INSPECTION.
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